
Onslow Water & Sewer Authority 
Board of Directors’ Regular Meeting Jacksonville City Hall 

Thursday, May 18, 2023  
APPROVED MINUTES 

 
CALL TO ORDER: Having a quorum, Chairman Royce Bennett called the meeting to order at 6:00 
pm. Board members present included Chairman Royce Bennett, Vice Chairman Paul Conner, 
Secretary/Treasurer Pat Turner and Directors Timothy Foster, Robert Warden, and Jeff Wenzel.  
Absent was Director Joann McDermon. 

PLEDGE OF ALLEGIANCE: Chairman Royce Bennett led the Board and audience in the Pledge of 
Allegiance. 

INVOCATION:  Mr. Brian Young, Senior Pastor with Love Grace & Mercy Church provided the 
invocation. 

CHAIRMAN’S REMARKS –Chairman Royce Bennett provided general guidance to the audience 
[...]
EXHIBIT C



Engineering Report
Evaluation

Pluris Webb Creek Wastewater Facilities Evaluation

May 9, 2023 1
WithersRavenel Project No. 22-0128-001

1 Executive Summary
Background and Project Purpose

Pluris Webb Creek is a wastewater collection and treatment system owned and operated by Pluris 
Webb Creek, LLC, a subsidiary of Pluris Holdings, LLC. The system serves approximately 1,400 
residential and commercial customers. The Webb Creek wastewater treatment plant (WWTP) is 
located at 250 Zachary Lane in the unincorporated community of Hubert in eastern Onslow 
County, NC. The WWTP is permitted to treat and discharge 0.350 million gallons per day (MGD) 
into Wallace Creek, a currently classified SB-NSW creek in the White Oak River Basin.

Onslow Water and Sewer Authority (ONWASA) is considering the acquisition of Pluris Webb 
Creek as part of a long-term wastewater treatment capacity planning effort. ONWASA has 
commissioned this report to provide a technical evaluation of Webb Creek WWTP to determine 

ies and capacities, assess permit 
compliance, and identify current and future operational or mechanical deficiencies and their 
potential cost. This report will also provide an assessment of system configuration and permit 

collection system.

Webb Creek WWTP Permit Compliance

Webb Creek WWTP treats wastewater below permitted requirements with no regulatory orders 
or notices of violations (NOVs) received since January 2021. The plant currently uses unpermitted 
steel sequencing batch reactor (SBR) tanks remaining from an abandoned package treatment plant 
on the property as equalization (EQ) basins during rain events and plant shutdowns for emergency
maintenance. The use of the tanks is not required to meet treatment targets, as the main plant has 
EQ capacity built in, but is operationally useful. To remain in compliance with the existing NPDES
(National Pollution Discharge Elimination System) permit, the SBR/EQ tanks cannot be used until 
the SBR/EQ tanks are rehabbed and permitted. SBR/EQ tanks will need the inside surface 
refinished, handrails replaced or refinished, walkway grating replaced, blowers replaced or 
repaired, and discharge piping moved from the walkway, and then a minor modification to the 
NPDES permit application must be submitted to and approved by the North Carolina Department 
of Environmental Quality (NCDEQ). The existing WWTP site is out of the flood plain and not 
expected to be susceptible to coastal storms.

Webb Creek WWTP Capacity and Expansion

The annual average daily flow for 2020 to 2022 was 0.231 MGD or 66% of the rated 0.350 MGD 
capacity. Based on population growth data for Onslow County, the plant is not expected to meet 
80% of permitted treatment capacity until the middle to late 2030s; therefore, no expansion is 
required in the next 10-15 years. However, local development pressure could accelerate the need 
for expansion. There is space for expansion at the existing site with the most logical location being 
the open area in the center of the plant. The recommended cost estimate for expansion in 15 years
is $47 - $66 per gallon. New and expanded discharges are subject to a freeze load on oxygen 
consuming nutrients (e.g., increasing capacity from 0.350 MGD to 0.70 MGD will decrease the 
biological oxygen demand, 5-day (BOD5) limit from 5 mg/L to 2.5 mg/L) and a total phosphorus 
(TP) limit reduction from 2.0 mg/L to 0.5 mg/L as part of the White Oak Basinwide Water Quality 

EXHIBIT C



Engineering Report
Evaluation

Pluris Webb Creek Wastewater Facilities Evaluation

May 9, 2023 2
WithersRavenel Project No. 22-0128-001

Plan. The existing NPDES permit also enforces an annual total nitrogen (TN) limit of 5,896 lbs/yr 
which will not increase with expansion. The existing WWTP comfortably meets water quality limits
and can meet the reduced limits for a mirrored plant expansion to 0.70 MGD. However, expansion 
beyond 0.70 MGD is limited as the decreased effluent quality limits approach the state-of-the-art 
limits.  

Webb Creek WWTP Condition and Capital Planning 

The membrane bioreactor treatment trains at Webb Creek WWTP began operation in June 2020. 
The equipment is currently in good condition, apart from the unpermitted old SBR/EQ tanks. The 
expected useful life of the plant, with routine maintenance of structures and equipment, is 
expected to be 30+ years. Specific equipment that is expected to reach end of useful life in the 
next 10 years are: 

1) SBR/EQ Tanks Projected Rehabilitation Cost: $276,000
2) MBR Membranes Projected Replacement Cost: $576,000
3) Feed Forward Pump #1 Projected Replacement Cost: $32,000
4) Feed Forward Pump #2 Projected Replacement Cost: $38,000
5) Waste Activated Sludge Pumps Projected Replacement Cost: $42,000
6) Chemical Pumps Projected Replacement Cost: $33,000
7) Secondary Containment Projected Cost: $6,000

Webb Creek WWTP Operations

Current Pluris Webb Creek staff associated with Webb Creek WWTP and available to transfer to 
ONWASA consists of two certified MBR and collection system operators. Pluris LLC has 
employees at other WWTPs in the area available to assist as needed that would not transfer to 
ONWASA.

Pluris Webb Creeks annual operating costs in 2020 and 2021 were reported as $652,057 and 
$763,368, respectively. Annual operations costs are projected to increase 4.64% annually.

Operational changes upon transfer of operating permits are cease use of unpermitted SBR/EQ 
tanks, or rehab and permit tanks, and hiring a Grade 2 or higher operator to serve as back-up ORC 
as required by Section B. 1C of the NPDES permit. 

Webb Creek Collection System

The Webb Creek collection system currently consists of ten duplex submersible wastewater lift 
stations, three simplex submersible grinder pump stations, and approximately eleven miles of force 
main. Additionally, the system includes approximately nineteen miles of gravity sewer. The system 
serves a small area along Sand Ridge Road in Hubert, North Carolina. WithersRavenel completed 
multiple site visits to observe and assess the condition of the simplex lift stations, duplex lift
stations, and manholes throughout the system. From the results of site visits and information 
provided by Pluris and ONWASA, WithersRavenel recommends the following projects to improve 
the collection system:

EXHIBIT C



Engineering Report
Evaluation

Pluris Webb Creek Wastewater Facilities Evaluation

May 9, 2023 3
WithersRavenel Project No. 22-0128-001

- Repair or replacement of all duplex submersible lift stations wet wells, piping, and valve
vaults and the installation of dri-prime emergency standby pumps at each lift station to
allow for more secure backup power and bypass pumping.

- Repair or replacement of simplex submersible grinder pump lift stations wet wells, piping,
and valve vaults

- Rehabilitation of 10% of the gravity sewer system, including sewer main by Cured-in-Place
Pipe , laterals, and manholes using cementitious liner. This rehabilitation will require further
CCTV investigation to determine the exact linear footage of sewer mains to be
replaced/rehabilitated and the required method of rehabilitation.

- Spatial data collection through GIS field exercises, operational information acquisition,
hydraulic model development, model calibration using SCADA and flow meter data, and
scenario modeling to construct sewer hydraulic model.

EXHIBIT C



Engineering Report
Evaluation

Pluris Webb Creek Wastewater Facilities Evaluation

May 9, 2023 4
WithersRavenel Project No. 22-0128-001

2 Wastewater Treatment Plant Evaluation

2.1 Regulatory Background

2.1.1 Existing Permit

Webb Creek WWTP was previously permitted as NC0062642 under previous ownership. The 
previous permit was allowed to expire in 2017. Pluris Webb Creek, LLC was issued a new NPDES 
permit NC0089877 on August 12th, 2019, with an effective date of September 1st, 2019, and an 
expiration date of August 31, 2024. The permit authorized Pluris Webb Creek to operate
(Appendix A1):

1. An existing 0.3 MGD wastewater treatment system with:
a. Automatic bar screen
b. Three sequencing batch reactors (SBR) 
c. Effluent surge tank
d. UV disinfection
e. Post aeration
f. Sludge handling tanks
g. Effluent pump station
h. Standby generator

2. And upon receiving authorization to construct permit from Division, replace the existing 
treatment system with an upgraded 0.35 MGD wastewater treatment system with:

a. Two 1.87 MGD rotary drum screen system with containment
b. One 39,300-gallon equalization basin 
c. Two 38,350-gallon pre-aeration basins with air diffusers, and two blowers
d. One 32,800-gallon post-anoxic basin with mixer
e. Two 20,750-gallon membrane bioreactor (MBR) basins with eight 0.04-micron

membrane cassettes with air diffusers, and three blowers
f. One 38,350-gallon aerobic digester with air diffusers
g. One effluent wash water wet well with two 128 gpm submersible wash water 

pumps.
h. One effluent composite sampler
i. One effluent lift station wet well with two 1,100 gpm submersible effluent 

pumps.
j. One 55-gallon peracetic acid tank with containment and dual 280 gallons per 

hour (gph) metering pump system
k. One 55-gallon drum aluminum sulfate (alum) feed system with dual 1. 8 gph

metering pumps.
l. One 55-gallon Micro-C feed system with dual 20 gph metering pumps.

3. Discharge from said treatment into Wallace Creek [HUC:030203010301], currently 
classified SB-NSW waters in the White Oak River Basin.

EXHIBIT C



Engineering Report
Evaluation

Pluris Webb Creek Wastewater Facilities Evaluation

May 9, 2023 5
WithersRavenel Project No. 22-0128-001

Webb Creek WWTP Site Layout

EXHIBIT C



Engineering Report
Evaluation

Pluris Webb Creek Wastewater Facilities Evaluation

May 9, 2023 6
WithersRavenel Project No. 22-0128-001

Webb Creek WWTP Schematic Layout

EXHIBIT C



Engineering Report
Evaluation

Pluris Webb Creek Wastewater Facilities Evaluation

May 9, 2023 7
WithersRavenel Project No. 22-0128-001

The 0.35 MGD plant began operation in June 2020. As a result, the existing 0.30 MGD plant is no 
longer permitted to be used for wastewater treatment. Discussions with plant staff indicate that 
the plant still uses the SBR tanks as EQ basins during wet weather events and during periods of 
downtime caused by equipment malfunction, repair, or replacement. Discussions with the 
Wilmington DEQ office indicate that a minor permit modification is required to use the tanks. 
Alternatively, the plant could wait until 2024 to permit the tanks during the permit renewal process 
but would not be allowed to use the tank(s) in the interim.

The permit requires that the effluent from Webb Creek WWTP meet the criteria shown in Table 
1. Communication records between the DEQ and the Plant Engineer during the drafting of the
2019 permit indicate that a freeze load was placed on oxygen consuming waste and that any
hydraulic expansion will require the effluent limits for BOD5 and ammonia to be lowered to
maintain the loading of oxygen consuming waste (Appendix A2). Additionally, Section 4.7 of the
White Oak Basinwide Water Quality Plan indicates that new and expanded discharges are subject
to a TP limit reduction from 2.0 mg/L to 0.5 mg/L (Appendix A3).

Table 1: Webb Creek Discharge Limits*
Appendix Reference: A1

Parameter
Quarterly 
Average

Monthly 
Average

Daily Maximum
Units of 
Measure

Flow - 0.350 - MGD
BOD, 5-Day Winter - 10.0 15.0 mg/L

BOD, 5-Day Summer - 5.0 7.5 mg/L
Total Suspended Solids - 30.0 45.0 mg/L

Nitrogen, Ammonia Total 
as N Winter

- 2.0 10.0 mg/L

Nitrogen, Ammonia Total 
as N Summer

- 1.0 5.0 mg/L

Phosphorus, Total as P 2.0 - - mg/L
Enterococci, CFU - 35 276 CFU/100ml

TN Load 5,896 lbs/yr
pH -

*

2.1.2 NCDEQ Violation History

Webb Creek WWTP has received 28 limit exceedance violations since 2019 as shown in Table 2. 
Of those 28 violations, 26 violations occurred during operation of the original 0.30 MGD SBR plant 
and 2 occurred within the first six months of operation of the new 0.35 MGD MBR plant. No 
violations have been received since January of 2021. There are no regulatory orders against Webb 
Creek WWTP (Appendix A5) and no elements of the treatment methods at Webb Creek WWTP 
are expected to create extraordinary additional issues.

EXHIBIT C



Engineering Report
Evaluation

Pluris Webb Creek Wastewater Facilities Evaluation

May 9, 2023 8
WithersRavenel Project No. 22-0128-001

Table 2: Webb Creek WWTP Violations (2019 2023)
Appendix Reference: A4

Parameter Date Limit Value
Reported 

Value
Type of Violation

Enterococci 9/3/2019 276 2,420 Daily Maximum Exceeded
BOD, 5-Day 9/4/2019 9 10 Daily Maximum Exceeded
BOD, 5-Day 9/10/2019 9 26 Daily Maximum Exceeded
Enterococci 9/10/2019 276 2,420 Daily Maximum Exceeded
BOD, 5-Day 9/11/2019 9 14 Daily Maximum Exceeded
BOD, 5-Day 9/12/2019 9 10 Daily Maximum Exceeded
Enterococci 9/24/2019 276 1,410 Daily Maximum Exceeded
Enterococci 9/26/2019 276 1,410 Daily Maximum Exceeded

Enterococci 9/30/2019 68.75 68.75
Monthly Geometric Mean 

Exceeded

BOD, 5-Day 9/30/2019 6 8.55
Monthly Average 

Exceeded
Nitrogen, Ammonia 

Total
9/30/2019 2 2.22

Monthly Average 
Exceeded

Enterococci 10/2/2019 276 3,970 Daily Maximum Exceeded
Enterococci 10/3/2019 276 2,420 Daily Maximum Exceeded
BOD, 5-Day 10/8/2019 9 11 Daily Maximum Exceeded
Enterococci 10/8/2019 276 388 Daily Maximum Exceeded
Enterococci 10/9/2019 276 2,420 Daily Maximum Exceeded

Enterococci 10/31/2019 35 65.67
Monthly Geometric Mean 

Exceeded
Nitrogen, Ammonia 

Total
10/31/2019 2 2.55

Monthly Average 
Exceeded

Enterococci 11/12/2019 276 1,730 Daily Maximum Exceeded
Enterococci 11/13/2019 276 981 Daily Maximum Exceeded
Enterococci 11/14/2019 276 366 Daily Maximum Exceeded
Enterococci 11/19/2019 276 345 Daily Maximum Exceeded
Enterococci 11/20/2019 276 397 Daily Maximum Exceeded
Enterococci 11/25/2019 276 2,420 Daily Maximum Exceeded
Enterococci 11/26/2019 276 2,420 Daily Maximum Exceeded
Enterococci 11/27/2019 276 2,420 Daily Maximum Exceeded
Enterococci 8/12/2020 276 332 Daily Maximum Exceeded
BOD, 5-Day 1/5/2021 15 19 Daily Maximum Exceeded

2.1.3 Plant Capacity

Webb Creek WWTP is rated for 0.350 MGD and designed with a max day peaking factor of 2.5
or 0.88 MGD. Data from September 2021 February 2023 shows the highest single day flow of 
0.307 MGD occurred in February 2023. Historical flow data from 2020 to 2022 are shown in Table 
3. From 2020 2022, Webb Creek WWTP had an average daily flow of 0.231 MGD (~66% of 
design capacity). Per 15A NCAC 02T .0118, a wastewater treatment system must submit an 
approvable engineering evaluation of their future wastewater, utilization, and disposal needs prior 
to exceeding 80 percent of its permitted hydraulic capacity (Appendix A7). 

EXHIBIT C



Engineering Report
Evaluation

Pluris Webb Creek Wastewater Facilities Evaluation

May 9, 2023 9
WithersRavenel Project No. 22-0128-001

Table 3: Historical Flow Data
Appendix Reference: A6

Year
Annual Average Daily 

Flow (MGD)

Maximum Monthly 
Average Flow 

(MGD)

Minimum Monthly 
Average Flow 

(MGD)

1 2020 0.225 0.272 0.154

2 2021 0.245 0.292 0.212

3 2022 0.223 0.233 0.210

Q3-yr: 0.231 0.266 0.192

Future flow projections were calculated using a persons per household value of 2.61 (US Census 
Data, Appendix A8) and applying that value to the flow data and customer counts for 2020 to 
2022 to estimate current service population and determine an average daily flow per person of 63 
gallons/day as shown in Table 4. An estimated yearly population growth of 1.18% and 1.05% were
used for the years 2020-2030 (OSBM Population Projections, Appendix A9) and 2030-2040
(OSBM Population Projections, Appendix A10), respectively, to estimate service area population 
growth. The population projections were then used to project future flow as a function of future 
population growth as shown in Table 5. average 
daily flow is not projected to exceed the 80% threshold until 2037.